GT I 9ITRXRFH—
H{-TER BA S

5@

Hft 1 X EFARFITIRIB L TS S LY,
SHATHSEEETLE>TESL,

AEFXSHERENIZDTETZEA LS,
AKEE., BREACH 2L ARBOBMENTEALTEEL,

KA E = 5k

ARMmE, FERISTIEMDARMGTRAIEETT .
AN—BELEAHUBDEXFNEL étﬁA' T, BONMBEEVWEIFORFEEICTERS S,
5] AR % GT I 9TAR M7 — K (p60Valve)
F & BEEFERAMM
a — F N 14005-AK001
HmBAERE E17440-K00022-00 Ver. 3-3.03
i %
] D A%
2 &TNo. B i OB ZE E R OA
3-3. 01 2002/05 iR
3-3.02 2003/05 N—=Y R IEE
3-3.03 2010/01 N—=YJRXIEE

2010501 A10B 1T (B EWET . &BH) WTyvF - 7— -

IR



IN—Y 1) X B

EZ&] o—FM. & £ ESIIREE: &
1 |G17440-K00021-00| ) T X k5 — kA s s y 1 8
2 [17245-061100 |RF Yy 1 S |mue ®-5
3 [17245-062100 |R T4 1 % WAE F-E
4 |17243-0311000B|R—Z 7352 1| &
5 |91717-005100 |/ w5 E> 63 1 |
6 [90141-003100 |GH v TU>Y $90.8 1 Y
7 [17259-006100 |[7H kL v bk 750 1| &
8 [90141-007100 |[GHw T4 ¢58.4 -
o [91121-023214 |FS5%4 sus PT1/8 2 %
10 [90415-0031000B|k—Z = FIL ¢ 6 1 %
11(91141-022100 |ABAEARIL F M6x50 SUS 1 "\“
1 2 | G17499-K00010-00 (B v K SS T. 1] TN
1 3 |G17499-K00020-00| R S5 4 — S S T. 1 N
1 4 |G17499-K00030-00| #5— S S T. 1 v
1 5 | G09411-K00010-00 | 4T ¥ — 3x 3 x 14 1 |
16 BikGRAE 1 :
1 7 | E17440-K00022-00 | B 4+ £5: B 1 -
AT a3 R—Y YR+
[E&] 22— Fh. & % ES IS [
1 |45003-AK005 |EV C 1
2 |45003-AK009 |EV C—S 1
3 [1499-RA036 |HIR hE—F PHTH— 1
4




MEX

BMERESZ(CLTRATEITE>TLEEL,

-EVCHALDHIEEN (EVCEERT HHE)
(FL<IXEV CRIftERBAZESIBL T ZELY,)
XBELLZWMES., 754 SUS P TI/BIERMAFHEVLTEEL,
A I\ S
& BHREEZEFHENTEET,

s FrnNER (R
s RIERABIZE B
suUs PTI1/8%

s GhyTULY 58 4
#&ft1F kvo N-m(kgf-m)
T=3.9~4.9(0.4~0.5)

“GhyTULT $90.8
@it RL7 N/m(kgf - m)
T=3.9~4.9(0.4~0.5)

s/ 9IEY ¢3

CR— TS5UD
U THEIZTIXY—X b3 ZR—JL FIZERAT )

OEEDEEIF/NA NRTLF L ITILP=y TIVEERNTERE CEEL,
7545 SUS PT1/8DRLEIZIZ, ¥—ILT— 7%%“(( é 0
#fT1+ Ko N-m(kgf-m)

T=4.9~7.8(0.5~0.8)




1. RTY T DX
1-1. ATV 5D
A\ EE
OT . UTOFIETHEEZTHE->TLIEELY,
UTDEEERSE, ATYVITRRUHL
ThHET35BNEHBYET,
(M ARAFTFERIL EM5, )Ty ¥ Mb,
> A by

A7
JL—2rT7y v MOEES L.
B LTLESL, (ED

Q7R rRILE, 75
TIN—4—X, 2y
matL TS, (K2)

XAy T RTYG J)F—F—I%, FynN— 5—2X
DHIZHY EFT,

«— T Ov AR E

ag;‘/vaw)ﬂ-‘y kM8

&

7RI i 59T RTY Y
' vF RTYUT
T

E2




@B)BYy K SST.Z/NILTRUEEIZERMAFFTLEEILY,

(E3)
XFETERLGLELSBEHIETHRAATLEE,

@By k SST. ORTMEKRIZY ) —REFELER

LTS, (H4)

B)YHhHT— SST.LERSAH— SST.ZERAAT

(g0, (H4)

NILTR LA

%4/735— SST.

Oy F SST.#THE
RRIZTY—REESER

K4




6)AY K SST.MEIZCASA 44— SST.DiE%
EhETLEEL, (A5

MEFTF—%0OY K SST.EXSA4— SST. M
BICERAATLEEL, (R5)

KETX—IL, BETANTLSEEL,
(;g#)—;&*z%% A— SST.MOHIZELIZAY

@) )THWMN LIS FHy FMSERATITT
(&L, (H6)
HKFETERLHELBEDETHIAATLIESL,

AZA4H5— SST.

B 5
1 75)&#"7 kM8
|
1
1
i
=
=t
=
)
:
i
=
5
=
=
R 6




NASAHE— SST.IZAHRLYFITmmE.

77/~/+JI~M8( WIFzyv b AARLUF o N

1ommE f= (& A H R L 2 F 12mm%E R LT, B hzik AAA LT 12m

I555+y FMSERSICRT E&ICHRET

fAATLCEEL, (H7.K8)
- FI<'fZ ‘ AR L F1Tmm
"WRIFIVbh AARLUFI2MEERATSE

1’F¥75‘ZA—X‘I:FIHZ¥T

Oy kK SST. b\/\)bjﬂab"‘ﬂh\b%hmb\;o(_

‘d(’f)?’é&’) AHRLFIIMIEEMNASHZNT

=Ly,

X8




(D232 oFy EFM8ZEREH., ML TS,
(X9)

7 F/(
AN TRLEMAHANE LK SIC
I AL F1TmIEEMNESE LT

A%u
AR N
~
&
3&(})
&—|

OOy SST.NEEKTSHE, /NILTRLEBMS
%1&%;7") VINRUHL T A Z2T 580

(1) FE7%—. RS54 45— SS
Ay K SST.BW4LTLKT

ANTynN— =X, VT7—F RTYoF7&mMHLTLESL, (B10.X1)

4—— P T1/85%
T viN— T—R

‘-.:__‘:_ e

R T2 (REID) o
xju/a(%mc»‘-—-->.f

IR RS-
Hah At O

®10




) Fy FRORTY VI (ETFREVEEA)EEY b
L. RTYVTLEwRICYT—F RTYU5%
MAE, Fyn— F—XZERFEFTLEEL, (H10)
7|~/\»rz -
T RIS AENBRAERNESIILTIEEL, AT
s YF—4+ RTYUTIE. ﬁ%ﬂb‘?’él:lﬂ(&’)
ISR TCEEL, (@0 T
S RTYUH (D) 1. E@E‘ﬁ@@&:?l 25—
hy7 7//\—77.&0)5&“[ EhtETLEEL, IS5 L
(B11. 712, %1)
'Zj')/7(®®®@)(i EOBEE® o‘C')L
'J7_'—d' 7)/70)Exl~‘$1'>'d"c< =&Y,
(11, =12, &1 )
REBBREDERIFZ. RESEICLTLESL, B
(F1.K12)

&1 RTY VTR

YF—F RTYY

BREzahES

R BHRIE(R12588) ® @ ©) @
HAEl F-%e 5% R LR
A M| 17245-059100 | 17245-060100 | 17245-061100 | 17245-062100
FEon| 4ME @462 % 580 & ¢370 % $270
% $388 2 $50.4 % $29.4 % $21.0
SHEBERE HEE{ 1081 | BEEK 1032 | BEEK 676 | HHRE 655
58.8~98.1kPa(0.6 ~ 1.0kgf/cm®) o
88.3~127.5kPa(0.9~1.3kgf/cm?) o e
127.5~166.7kPa(1.3~1.7kef/cm?) o o
166.7~205.9kPa(1.7~2.1kgf/cm’) o ()
A XE
OB TEBEENHEITEFMOLARICE >TEHLYET ., BEIREBOBRELTLESLY,
OQBNDART) LT HFERT A, BTODRTY U THEFALTLLIEELY,
@DRFTY T :FERTHHEIE, BRTOEQDRTY VI E#ERALTLEELY,
RFYVIDOHMENRTNTEREICHESTHET. TP VBBISOERIBARBY £,




(15)/N)LTHRLERIC, Ay K SST. ZMFIFT
EE, (K3, K13)
TRLHZL K

BETHRATLLEELY,
ERTA S — SST.ERMMAITT

Ay kK SST.OEIZXRSA4— SST.DE%E
EhETLESL, (H14)

(18) Ef7¥—%0OYy F SST. tx%»f’;"‘— SST.®M
BICERAAUTLESL, (K14)

HKETF—IE, BEETANTLESLY,
(;h# MRASAH— SST.OHIZELIZAY

o

AZ745— SST.

E13

H14

Oy kK SST.

AZA4H4— SST.




25207y kM8

(E15)

BZEUFIT T =Ly,

P

9)

(1

v M
)

:‘\j— RS
f;

75>
XFTH

f
< VY o 0% Ut
sl TR _RE -
x &£ ez PP oo ER | EX
RUP X BR e | e
o “\ °
5 nof | & S v £ | 24
o Dpe &V 2o b DN
wooEgdd M O O SR BS
ooy g2 p < U
9] £ =1t taa._la 2 E i .n_____n._ WM .__.u_.“_n/._w
o ol W s 4 N2 &
= Ds/ﬂ t.7 7s/ #o 1 AP
U 2 w8 N N
S | kS an | TV
ARZTNT RR R TN | e
*LE2N A KR . 5%
FEVENZ TN DY o2 || oD
nEh ¢ B 28 .4 R | T
0 HYWNS K L5ID u | LOE 2
AT PR TR T aem || She £
NANUSR = 5 il o | DE = 2
ANV BE 2nnoy ° NS =
X S P d L. . D4
S N .

- 10 -



—~
N
—_

~

) TR, QDB R <A T

=N, NO0T 5 LD
1286 2N DERETEST
G

vy T TDRIL b+
ISR WATEEENH Y £,

53\

1
N
f\_\./

SrIAgNAo
R RCTIAS AT

N A

GhvFTYLy

s

(22) ALY (R~ AL I [l I180)(? D & 7

2
FFERLIM Ty FERMFHFTLESL,

HE oMo
%]

ax By

C','.,:T. Pk

N-m (kgf-m)

o T
S
ox
o\

18

J7° VA NA S
kARILEZE

U R
T—FT—DRAETEH20ZSE [ Fvt

=

A
7 T2 TR T20.801.0
P

E19

E20

- 11 -



e
oo
P
<
|

IR k45— kAssy

=
i
R
T

E2 1

<
+
N
Y
D
T
D
™
_
;S o
AvoS Y
L 8
NI
AN a
QVE |
7LE H =
KER ) Ty
K2R
L] AU
w¥7 MV
£ 2l yus
DY BOR
£D #Ux
AN R
ﬁwﬁUU$\
K2 Dot
N g
E sso_w\nm%c
NFESTRSS
Y N DL B
S DEWLILY
B D v K3 4o
m P

#4tr vo Nem(kgf-m)
T=6.9(0.7)

KELges
| ~26843
Wy BXo

(R

SoE
K- DN
N K DL DG
LTHRIR#K
EANOE O
7 . .

=z
=

N
1/

A

¥

R
DR
LSH#X

DS H6

- Uy

Lvik ,
2V
554
SEu4>
DELS
AWESR
YIRS
DT HRRS
DEUN
R NeHU
(OS] ¥

BEEZTE >TSS,

it - THES

Bl |

REAED THLfT 1R DHE

9 Bk

~

T#&

MELATER I

- 12 -






GT Il WASTEGATE
INSTALLATION MANUAL

HKIS

NAME OF PRODUCT GT Il WASTEGATE (60mm Valve)
PART NUMBER 14005-AK001
REMARKS

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely
perform service operations on your vehicle. This manual assumes that you are familiar with typical
automotive systems and basic service and repair procedures. Do not attempt to carry out the operations
shown in this manual unless these assumptions are correct. Always have access to a factory repair
manual. To avoid injury, follow the safety precautions contained in the factory repair manual.

REVISION OF MANUAL

Rev. Number Date Manual Number Details
3-3.01 2002/5 15" Edition
3-3.02 2003/5 Parts List Revised.
3-3.03 20101 E17440-K00022-00 Parts List Revised.

Published in January, 2010 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)



PARTS LIST

NO. PART NUMBER DESCRIPTION QT IMAGE REMARKS
1 |G17440-K00021-00 Wastegate Assembly 1 é‘%
2 [17245-061100 Spring 1 g Blue/Red
3 |17245-062100 Spring 1 é Blue/Yellow
4 |17243-0311000B Base Flange 1 @
5 |91717-005100 Lock Pin 3mm 1 i
6 |90141-003100 Band Clamp 90.8mm 1 @
7 |17259-006100 Outlet Flange 1 g
8 |90141-007100 Band Clamp 58.4mm 1 __/,
9 [91121-023214 Plug SUS PT1/8 2
10 |90415-0031000B Hose Fitting 6mm 1
11 191141-022100 Bolt M6x50 SUS 1
12 |G17499-K00010-00 SST. Rod 1
13 |G17499-K00020-00 SST. Slider 1
14 |G17499-K00030-00 SST. Collar 1
15 |G09411-K00010-00 Parallel Key 3x3x14 1
16 Instruction Manual 1
17 |E17440-K00022-00 Installation Manual 1
OPTIONAL PARTS LIST
NO. PART NUMBER DESCRIPTION QT IMAGE REMARKS
1 |45003-AK005 EVC 1
2 |45003-AK009 EVC-S 1

3 |1499-RA036

Wastegate Adapter




HKS GTil WASTEGATE PARTS LAYOUT

Control Pressure Lead from EVC { When using the EVC unit)
{Please refer to the EVC instructions manual for details)
“If line is not being utilized, 00O NOT use SUS PT 1/8 plug.

Adjustment Bolt
= When tightened, set pressure is increased.

Chamber Pressure

There is another opening on the reverse side.
Use the supplied SUS PT1/8 plug to fill the
unused opening.

COutlet Flange
{ Weld onto pipe leading to downpipe)

Band Clamp 58.4mm
Torgue Specification
T=04~0.5kgm (5.7~F.Tin Ibs.)

Band Clamp %0.8mm
Torgue Specification

| w L\ T=0.4~0.5kgf'm (5.7~7.1in Ibs.)
° 1
~ ; b

Lock Pin 3mm

1
5
A
s

Base Flange
{Weld onto pipe leading to the exhaust manifold)

**Use silicone or rubber hose on harb fitting pressure lines
Use teflon tape on the threading of the SUS PT1/8 plugs.
Torgue Specification
T=0.5~0.8kgf'm (7.1~11.4in Ihs.)




1. How to change the spring
1-1. Changing the spring

/A cauTion

The following procedure must be
followed. If neglected, the spring may
pop out causing an injury.

(1) Remove the M5 Allen bolt, M5 spring
washer, and M5 plain washer in order to
remove the stopper. (Diagram 1)

(2) Remove the adjustment bolt, M8 flange
nut, upper casing tap, and the spring
retainer tap. (Diagram 2)

2 The spring retainer tap is located in
the upper case.

M5 Allen Bolt

M5 Spring Washer

Stopper

Wastegate Assy

Dia.1

o
- 4—Adjustment Bolt
'

~‘gm__d_.-- M& Flange Nut

\-'l

%L“ . Upper Casing
== Tap

Upper Case i

Spring Retainer

Dia.2




(3) Insert the SST. Rod onto the screw of
the valve. (Diagram 3)
2% Tighten by hand as far as possible.

(4) Apply some grease onto the thread of
the SST. rod. (Diagram 4)

(5) Put the SST. slider and SST. collar onto
the SST. rod. (Diagram 4)

SST. Rod

Threaded Valve
Screw

Dia.3

Apply grease onto the
threaded section of
the SST. Rod

Dia.4




(6) Line up the groove of the SST. rod and
slider. (Diagram 5)

(7) Insert the parallel key in the groove of
the SST. rod and slider. (Diagram 5)
%  Push the parallel key in all the way.
(The key should fit all the way into the
SST. slider)

(8) Install the M8 flange nut that was
removed in step (2). (Diagram 6)
< Turn it all the way by hand until it
stops.

Parallel _...l
Key )

T
i)
SST. Rod ——#& :I'
&
k4|

Dia.5

SST. Slider

Dia.6




(9) Use a 17mm hex wrench on the SST.

slider and a 12mm wrench/ratchet on the 12mm Wrench/

M8 flange nut. Tighten the M8 flange nut Ratchet

until it reaches the specified length in l

Diagram 8. (Diagram 7, 8) &y 17mm Wrench

Notes:

e Do not turn the 17mm wrench,
otherwise the SST. rod may come
off the valve screw.

e Tightening and loosening of the M8
flange would be easier if a 12mm
ratcheting wrench is used.

/A cauTion

When the SST. Rod is rotated, make
sure it does not come off the threaded
valve screw. The spring may pop out
causing an injury.

Dia.7

(10) Loosen the bolt on the band clamp and
remove it. (Diagram 7)

Dia.8




12mm Wrench/
(11) Loosen the M8 flange nut and remove it. Rart'::ret rene

(Diagram 9)

Notes:
e  To make sure the SST. rod doesn’t
come off the valve screw, make sure
not to turn the 17mm wrench.

A\ cauTion

When the SST. Rod is rotated, make
sure it does not come off the threaded
valve screw. The spring may pop out
causing an injury.

(12) Remove the parallel key, SST. slider,
SST. collar, and SST. rod.

Dia.9

17mm Wrench

(13) Remove the upper case, and retainer spring. (Diagram 10, Table 1)

Upper Case PT1/8 Hole

Spring {Inner 1)

Spring {Outer 2) Upper Frame Cup

Diaphragm

Wasteyate
Exhaust Gas Qutlet

Dia.10




(14) Set the desired springs included in the kit (top,
bottom does not matter) and cover the top
with the retainer spring. Put the upper casing
back on. (Diagram 10)

Notes:
[ ]

Make sure not to pinch the diaphragm.
Make sure the convex side of the retainer
spring faces downward. (Diagram 10, 11)
Line up the (D®) springs on the step of
the upper frame cup as shown in the
diagram. (Diagram 11, 12, Table 1)

Align the springs (D@®@®) to the steps of
the retainer spring as shown in the
diagram. (Diagram 11, 12, Spring

Dia.11

Retainer Spring

N

= -

Line up w/ steps

Reference Table )

o Use the spring reference table (below) to
set the estimated boost.

Spring Reference Table

Spring Location (Dia.12) @ ® ® @
Color Code Blue/ Pink Blue/Green Blue/Red Blue/Yellow
Part No. 17245-059100 17245-060100 17245-061100 17245-062100
Dimensions 0.D. 46.2mm 0.D. 58.0mm 0.D. 37.0 0.D 27.0

[.D. 38.8mm [.D. 50.4mm 1.D.29.4 1.D.21.0
Boost Settings Free Length Free Length Free Length 67.6 | Free Length 65.5
108.1 103.2

58.8~98.1kPa (0.6~1.0kgf/cm?) °

88.3~127.5kPa (0.9~1.3kgf/lcm?) ° °

127.5~166.7kPa ° °

(1.3~1.7kgflcm?)

166.7~205.9kPa ° ° °

(1.7~2.1kgflcm?)

CAUTION

@ The setting boost pressure may vary depending on the vehicle’s specification.
@ |If the spring @&®) are used, the spring (O must be used together. Failure to do so may put
springs out of position and cause damage to the engine.




(15) Install the SST. rod onto the threaded
section of the valve. (Diagram 3, 13)

(16) Install the SST. collar and SST. slider.
(Diagram 13)

(17) Line up the groove of the SST. rod
and SST. slider. (Diagram 14)

(18) Insert the parallel key in the groove of
the SST. rod and SST. slider.
(Diagram 14)

¥ Push the parallel key in all the way.
(The key should fit all the way into the
SST. slider)

SST. Slider

S5T. Collar

Dia.13

Parallel Key

\ SST. Rod
|

SST. Slider

Dia.14




(19) Install the M8 flange nut. (Diagram 15)
2% Turn it all the way by hand until it stops.

(20) Use a 12mm wrench/ratchet and a
17mm wrench to tighten the M8 flange
nut until it reaches the specified length
in Diagram 8. (Diagram 8, 9)

# When this is done, insert the bead of
the diaphragm in the groove of the
lower casing. Close the upper case.
(Diagram 16, 17)

Notes:

e Do not turn the 17mm wrench,
otherwise the SST. rod may come
off the valve screw.

e Do not pinch the diaphragm.

/A cAuTion

When the SST. Rod is rotated, make
sure it does not come off the threaded
valve screw. The spring may pop out
causing an injury.

% The upper case position (Diagram 15) is
shown out of the box, but the PT1/8 hole
can be positioned in any way.

Refer to
Dia.17

Dia.16

10

M8 Flange Hut

=
PT1/8 hol :
e Upper Case

Lower Case

PT1/8 hole /{8

Dia.15

Upper Case -

Diaphragm
Bead

Lower Case ——

Upper Case -

Diaphragm
Bead T

Lower Case

Dia.17




(21) Install the band clamp and squeeze O
tightly. (Diagram 18)

2 Make sure the upper and lower casing
does not pop open because of the
diaphragm. If this step is skipped, the
bolt for the band clamp may not reach.

(22) Hold down @ while the bolt and nut is
being inserted to avoid the band clamp
from falling off. (Diagram 18, 19)

Torque kgf/m (pound/inch?):
T=0.7kgf/m (10 in Ibs.)

(23) Remove the M8 flange nut, parallel
key, SST. slider, SST. collar, and SST.
rod.

(24) Install the spring retainer tap, upper

casing tap, M8 flange nut, and
adjustment bolt. (Diagram 2)

#¢ Refer to Diagram 20 for the direction of
the spring retainer tap.

Torque kgf/m (pound/inch?):

Upper Case Tap: T=1.0kgf/m (14.2in Ibs.)

M8 Flange Nut: T=0.7kgf/m (10 in Ibs.)

11

Dia.18

Dia.19

Bolt

Spring Retainer Tap

Dia.20




(25) Use the M5 allen bolt, M5 spring washer and
M5 plain washer to install the stopper as
shown in the diagram. Secure the upper
casing tap. (Diagram 21)

2 Make sure the groove for the stopper matches
the M5 bolt hole on the case. If it does not
match up, use the groove on the opposite
side.

Torque kgf/m (pound/inch?)

T=0.7kgf/m (10 in Ibs.)

Note:
e |f the band clamp does not reach
around the base flange, try using an
M6 round head bolt.
e Using a rubber band when installing
the band clamp makes the installation
process much easier. (Diagram 22)

A\ cauTion

The rubber band must be removed after
tightening the bolt and nut to the band
clamp. If neglected, the rubber band
may burn from the exhaust heat and
cause a vehicle fire..

e After the installation process is complete, check all items listed in the “Confirmation

M3 Allen Bolt — M3 Spring Washer

(s

M5 Plain Washer— s

{'.'u"\l*-‘-__ Stopper

grooie Wastegate Assy

Dia.21

after Installation” section of the Instruction Manual.

12




